
Environmental Assessment 

Koi Nation of Northern California 
Shiloh Resort and Casino Project 
Sonoma County,California 

Lead Agency: 

Bureau of Indian Affairs 
Pacific Regional Office 
2800 Cottage Way 
Sacramento, California 95825 

September 2023 



 
 

  

 

    
    

    
     

     
    
     
     

    
     

    
    
    
    
     
    
   
    
    

    
     
     
    
     
    

     
    
    

    
    
    

    
    
    
    

    
    
    
    

    
    
    

Table of Contents 

Section 1 |Introduction .............................................................................................................................1-1 
1.1 Summary of the Proposed Action and Environmental Review Process ....................................1-1 
[...]
the public. No lighting would be directed toward Pruitt Creek. The portions of the Project Site outside of 
the riparian area and building footprint would be landscaped with fire resistant plants, with existing 
vineyard areas maintained around the perimeter of the site. The Project Site currently contains 
approximately 59.3 acres of vineyards and development of Alternative A would impact between 
approximately 42 and 53 acres of vineyards depending on the size and type of seasonal storage selected 
for treated effluent (see Section 2.1.4). A five-foot non-combustible zone would be maintained around
each structure that would remain void of vegetation and landscaping. A short decorative rock wall would 
be installed along the northern and western perimeter of the Project Site to separate the vineyards from 
the roadways. An architectural rendering of Alternative A is provided in Figure 2.1-2, before/after
renderings from various viewpoints are included in Section 3.13.

A decorative ground-level sign would be incorporated into the rock wall at the northwestern corner of the 
Project Site near the intersection of Shiloh Road and Old Redwood Highway. Decorative ground-level 
monument/directional signs would be located at the entryways to the Project Site. Lighting for the signs 
would be integrated into components of the sign or landscaping and would be strategically positioned to 
minimize off-site lighting and any direct site lines to the public. 

Parking 

Table 2.1-2 provides a breakdown for the number of parking spaces recommended for Alternative A based
on Sonoma County Parking Regulations. 

Table 2.1-2: Recommended Parking Spaces under Alternative A 

Component Regulation1 Units Parking Spaces 
Recommended 

Casino 
1 space/slot machine 

2 space per table game 

2,750 gaming 
devices 

105 table games 
2,960 

Dining 1 space/60 square feet 51,440 square feet 857 

Event Center 
1 space/4 seats or 

1 space/75 square feet 
whichever is greater 

2,800 seats 
53,380 square feet 

712 

Hotel 
1 space/room plus 

1 space/staff 
400 rooms 

40 managers/staff 
440 

Spa 1 space/100 square feet 14,000 square feet 140 

Total 
Recommended 5,109 

Total Provided 5,119 

Source: Dale Partners, 2022a 
Notes: 1) Chapter 26, Article 86 of the Sonoma County Code of Ordinances 

Koi Nation Shiloh Resort and Casino 
ENVIRONMENTAL ASSESSMENT 2-4



Source: Dale Partners 

FIGURE 2.1-2 
ALTERNATIVE A ARCHITECTURAL RENDERING 



  

 
 

  

    
         

        
    

   
 

  

        
    

  
     

       
      

   

       
      

       
     

    
  

           
       

     
    

   
 

              
 

     
    
  

 
    

    
     

      
 

    
    

  

Proposed Project and Alternatives 

As shown in Table 2.1-2, Alternative A would create an estimated 1,571 full-time equivalent jobs
(Appendix B-1)., parking for Alternative A would be provided on the ground floor of the casino (800 
spaces), in a four-story parking garage (3,692 spaces), and a paved surface parking lot (618 spaces). 
Additionally, nine (9) spaces for bus parking would be provided. Therefore, Alternative A provides 5,119 
parking spaces, which is 10 more than the recommended number of parking spaces. The location of the 
various parking areas is shown on Figure 2.1-1.

2.1.3 Water Supply 

The estimated average daily water usage for Alternative A would be approximately 170,000 gallons per 
day (gpd) of potable water and 108,000 gpd of recycled water. Potable water supply would be provided 
via on-site wells, and recycled water (tertiary treated effluent) would be provided from the on-site 
wastewater treatment facilities (see Section 2.1.4). Recycled water would be used for toilet and urinal
flushing, on-site landscape irrigation, on-site vineyard irrigation, and cooling tower makeup. Fire flow 
requirements for Alternative A are anticipated to be 2,000 gallons per minute for 4 hours assuming the 
use of automatic fire sprinklers consistent with applicable tribal building code requirements, which would 
be generally consistent with the California Building Code (CBC, Appendix C).

Water supply for the existing vineyards and residence on the Project Site is currently provided through 
four on-site wells; however, additional investigation is needed to determine if the existing wells would be 
suitable for use as potable water supply sources for Alternative A. As detailed in Section 5 of Appendix C,
the proposed water supply system for Alternative A would consist of the following components: 

▪ Water production wells: Up to two water supply wells would be established onsite, depending
on whether existing wells can be used, with each well capable of meeting the peak day water
demands. The wells would be drilled to a depth of approximately 700 feet below ground surface
(bgs) and screened to draw from approximately 400-600 feet bgs (see Section 5.1 of Appendix C).

▪ Water treatment plant: Based on existing information related to groundwater quality in the
region (see Section 3.3), it is anticipated that an on-site water treatment plant would be
developed to meet Clean Drinking Water Act requirements, including the removal of arsenic and
manganese. The proposed layout of the treatment plant and process flow diagram is provided as
Figures 5-1 and 5-2 of Appendix C (see Section 5.2 of Appendix C) and would be located within
an enclosed building.

▪ Storage tank: A welded steel cylindrical water storage tank would be constructed to store water
produced by the water treatment plant to meet fire flow and peak domestic demand
requirements (see Section 5.3 of Appendix C). The tank would provide approximately 1 million
gallons of storage, with an approximate diameter of 75 feet and height of 32 feet.

▪ Pump station: A potable water pump station would be used to convey potable water from the
storage tank to the resort facilities and would be sized to handle both fire flow and domestic
demands. The ultimate pumping capacity would be dependent on fire flow requirements and
would be satisfied by two variable-speed high-service pumps that are half the capacity of the
projected flow requirement (see Section 5.3 of Appendix C).

The water treatment plant, storage tank, and pump station would be located within the “treatment area” 
designated in the eastern portion of the Project Site (Figure 2.1-1). The location of the four existing wells
and potential location of a new well is shown on Figure 2-3 of Appendix C.

Koi Nation Shiloh Resort and Casino 
ENVIRONMENTAL ASSESSMENT 2-6



  

 
 

  

  

   
   

  

 

        
        

      
     

        
           

    
   

 

        
      

     
        

   
      

    
  

 
       

 
  

   
   

  

    
   

   
       

    
          

         
 

 

Proposed Project and Alternatives 

2.1.4 Wastewater Treatment and Disposal 

Alternative A is estimated to generate an average wastewater flow of 232,000 gpd and a peak weekend 
flow of 335,000 gpd. For the purposes of design, an average daily flow of 300,000 gpd and average 
weekend flow of 400,000 gpd was assumed (Appendix C).

Wastewater Collection System 

Wastewater from the resort facilities would flow through sewer lines by gravity to a lift station. The gravity 
sewer main would be laid along planned roadways within the Project Site to facilitate access and 
maintenance. The gravity sewer main would be installed beneath the existing creek to reach the proposed 
lift station and wastewater treatment plant (WWTP); directional drilling or other trenchless construction 
methods would be used to avoid impacts to the creek and riparian areas. Wastewater would then be 
pumped from the lift station wet well through a sewer pipeline to the headworks of the WWTP. The lift 
station wet well would also be used to collect surface water runoff from the treatment site (see Section 
6.1 of Appendix C).

Wastewater Treatment Plant 

The WWTP would treat wastewater to a tertiary level, as defined by Title 22 of the California Code of 
Regulations, that would comply with the effluent quality requirements of the National Pollution Discharge 
Elimination System (NPDES) discharge permit issued by the U.S. Environmental Protection Agency 
(USEPA). As detailed in Section 6.2 of Appendix C, the on-site WWTP would be located within the
“treatment area” designated in the eastern portion of the Project Site (Figure 2.1-1) and would consist of
the following components: course screening facility, headworks, immersed membrane bioreactor (MBR) 
system, ultraviolet (UV) disinfection, chlorine disinfection, effluent pump station, equalization tank, 
emergency storage tank, and associated operations and storage buildings. 

Sewage would travel between the headworks and the MBRs within a covered influent distribution force 
main, which would pass through headworks to an influent splitter box that would evenly distribute the 
flow to the two MBR process trains. Each MBR process train is divided into three sections: an anoxic 
section, an aerobic section with mechanical mixers, and an aerobic section containing the immersed 
membranes. The membranes are typically backwashed every 15 minutes, and each backwash lasts about 
two minutes. Sodium hypochlorite and/or citric acid is typically injected into the backpulse flow to 
facilitate membrane cleaning and prevent regrowth in the membrane modules. 

Disinfection to meet discharge and reclamation virus and coliform water quality standards would be 
provided via a UV disinfection system. Though the UV facilities would be designed to disinfect the treated 
wastewater, they do not continue to disinfect the wastewater after it leaves the UV channel. In order to 
prevent regrowth of bacteria in the recycled water distribution system, sodium hypochlorite would be 
added in small quantities. The introduction of this chemical creates a residual concentration of chlorine 
that persists in the recycled water and ensures that it is safe to use after it leaves the WWTP. Chlorine 
would be dosed at a location downstream of the UV disinfection facilities and before recycled water is 
pumped to the recycled water storage tank. Any water discharged to surface waters would be non-
chlorinated or fully de-chlorinated prior to discharge. 

Koi Nation Shiloh Resort and Casino 
ENVIRONMENTAL ASSESSMENT 2-7



  

 
 

  

 

      
    

  
         

        
           

   
     

   
         

  
 

   
    

        
   

       
  

     
 

 

    
     

      
         

     
     

   
  

         
      

  
     

 
  

    
    

 

     
   

         

Proposed Project and Alternatives 

Wastewater Disposal 

During the dry season (approximately May 15 through September 30), treated effluent would be recycled 
and used on-site for toilet flushing and cooling tower makeup, as well as for landscape and vineyard 
irrigation at agronomic rates. In addition to on-site landscaping and vineyard areas, it would be potentially 
feasible to provide recycled water for off-site irrigation on up to 11 acres adjacent to or in proximity to 
the Project Site, subject to federal, State and local regulations. Excess effluent that cannot be reused 
would be stored in either deep, lined seasonal storage ponds or enclosed tanks. The size of the storage 
reservoir and/or tanks would depend on the extent of off-site recycled water usage/irrigation. Assuming 
that all recycled water is disposed of within the Project Site (no offsite application), on-site seasonal 
storage would be provided via a 12.1-million-gallon (MG) reservoir (described as Option 1 within 
Appendix C), or within enclosed storage tanks capable of storing up to 16 MG (described as Option 2
within Appendix C) (note that more storage capacity is required for enclosed tanks due to reduced
evaporation). 

During the wet season (approximately October 1 through May 14), treated effluent would be recycled and 
used on-site, or discharged on-site to Pruitt Creek, stored in the on-site seasonal storage reservoir, and/or 
used to irrigate the vineyards and landscaping at agronomic rates. The landscaped areas and vineyard 
would be irrigated by pumping effluent out of the seasonal storage pond. Effluent stored in the seasonal 
storage pond would also be discharged to Pruitt Creek, a tributary to the Russian River, in accordance with 
a USEPA NPDES discharge permit. 

Sludge (biosolids) produced by the WWTP would be dewatered on-site and periodically hauled to a Class 
III landfill in accordance with federal and State regulatory requirements. 

Recycled Water Use 

Recycled water from the on-site WWTP would be utilized for toilet/urinal flushing, landscape irrigation, 
vineyard irrigation, cooling tower make-up and other approved non-potable uses under Title 22 
regulations. Additionally, recycled water could be utilized to supply water for fire protection, such as the 
sprinkler systems and fire hydrants. Treated effluent would be conveyed to a 1-MG welded steel recycled 
water equalization storage tank for on-site recycled water use located within the “treatment area”
designated in the eastern portion of the Project Site (Figure 2.1-1). Water would be pumped from the
recycled water storage tank to the recycled water distribution system and seasonal storage 
reservoir/tank. The on-site recycled water reuse facilities would be designed to comply with California 
State Water Resources Control Board standards including, but not limited to, marking irrigation facilities 
in a purple color and installing recycled water pipelines in separate trenches away from other water 
pipelines. Recycled water would be pumped out of the seasonal storage ponds/tanks to the irrigated areas 
for re-use. These pumps would operate seasonally, typically between April and October, and would be 
sized to convey the entire volume of recycled water stored in the seasonal storage ponds/tanks plus a 
portion of the daily summertime wastewater flows (see Sections 4.2 and 6.3 of Appendix C).The brine
generated as a byproduct of the recycled water treatment would be periodically hauled offsite to a facility 
which accepts and treats such wastes, such as the East Bay Municipal Utility District WWTP. 

Seasonal Surface Water Discharge 

Discharge to Pruitt Creek during the wet season (approximately October 1 to May 14) would be subject 
to the requirements of an NPDES discharge permit issued by the USEPA, which would allow discharges to 
surface water in accordance with the federal Clean Water Act (CWA) and applicable provisions of the 

Koi Nation Shiloh Resort and Casino 
ENVIRONMENTAL ASSESSMENT 2-8



  

 
 

  

   
 

   
    

   
    

        
   

 

  
  
 

    
   
   

  
          

    
 

  

  

         
     

         
           

  
 

        
    

  
           

      
       

        
  

   
   

  
       

   
   

    
   

Proposed Project and Alternatives 

Water Quality Control Plan for the North Coast Region (Basin Plan). Facilities associated with the seasonal 
surface water discharge would include a new discharge pipeline and outfall structure. The outfall structure 
would be designed to prevent erosion of the natural creek banks and erosion downstream. The outfall 
pipe outlet would include a duckbill check valve or similar component to protect against settlement/silting 
inside the pipe or nesting of small animals or rodents. The area around the outfall pipe would be covered 
with riprap or similar material to prevent natural erosion around the pipe from occurring and to protect 
the banks during periods of discharge. The pipe material would be suitable for permanent exposure to 
sunlight and creek water quality conditions. 

Seasonal Storage Ponds or Tanks 

Seasonal storage ponds or tanks would be used to seasonally store treated effluent until it can be reused 
on-site or discharged to Pruitt Creek. The size of the storage facilities would vary depending on the 
availability of recycled water use areas. 

▪ Seasonal storage pond(s) would be constructed using semi-buried ponds and berms and would